@2 Newcastle
Q) niversity

Treatment technologies for recycle liquors: Nutrient removal, mass balances, and

potential recovery at wastewater treatment plants
Edmond Nkehacha Ndam BSc, MSc

A thesis submitted to Newcastle University for partial fulfilment of the requirements of the

degree of Doctor of Philosophy within the Faculty of Science, Agriculture and Engineering

School of Civil Engineering and Geosciences
Newcastle University
Newcastle upon Tyne

NE1 7RU

November 2017












Declaration

I hereby certify that the work presented in this thesis is my original research work. Due
reference is given to literature and any research collaborations where appropriate. No part of
this thesis has been submitted previously for a degree at this or any university.
[...]
one percent of global energy use. Further, Doyle and Parsons (2002) and von Horn and
Sartorius (2009) reported that global phosphate reserves may last only two-hundred years
more if the population growth and P-use rates remain the same. These concerns and more
(e.g. regulatory and environmental concerns such as eutrophication problems) have

necessitated the recovery of N and P from nutrient rich wastewaters (especially RLS).

Overtime, WWTPs have undergone process innovations in order to improve the efficiency of
nutrient recovery. When considering optimal nutrient (i.e. N and P) recovery options from
WWTPs, the first requirement is to better understand and quantify how nutrients are
distributed in the various treatment process units (Starman, 2009). As such, to facilitate the
design, operation and optimisation of N and P recovery processes, it is essential to establish
their relative mass flow through the WWTP. A WWTP mass balance model is, therefore,
essential in ensuring that N and P in all the individual treatment units are included and that the
interconnection between operating units is clearly known (Wild and Siegrist, 1999).

Mass balance models for WWTPs are generally expressed as a function of wet or dry matter
(de Aragjo et al., 2008). One of major benefit of a mass balance analysis is that it can be used
to assess the overall performance of WWTPs as well as each of the individual unit operations
(Pognani et al., 2011). It also highlights the interdependence among individual treatment units
at WWTPs, including how the operation/optimisation of each unit might affect the economics
and performance of other upstream and downstream units (Wild and Siegrist, 1999). For
instance, the recycling of digester liquors to the secondary treatment stage (e.g. conventional
activated sludge systems) of a WWTP can significantly affect performance and stability of not
only the secondary treatment unit, but also the entire WWTP (Pitman et al., 1991; Janus and
Van der Roest, 1997). Ekama et al. (2006) highlighted other potential benefits of a mass
balance as follows:

50



e It facilitates the tracking of compounds of interest through the WWTP.

¢ It aids the identification of the biological, physical and chemical characteristics of
streams from one treatment unit to the next.

e It helps in assessing the effect of recycling digester liquors and sludge thickening from
downstream units on upstream units.

o It facilitates the identification of critical points and overloaded treatment units that
affect the overall performance of the WWTP.

e It aids the design, operation and optimisation of key treatment units.

e It provides an opportunity to assess the impact of mitigation techniques; e.g.
controlled N and P precipitation as struvite from RLs.

e The easy identification of analytical and operational data that do not comply with the

principles of mass balance and continuity.

Nutrients in wastewater are usually partitioned into two major treatment trains; i.e. solids and
liquids. Therefore, it is important to consider both treatment trains when establishing a
comprehensive mass balance of N and P throughout a WWTP. The total N content in most
WWTPs primarily consists of ammonia/ammonium-nitrogen (NH4-N), organic nitrogen (i.e.
particulate, dissolved and colloidal), and nitrate/nitrite (NOx-N) (Mg¢lkinia et al., 2009). These
forms of N represent the products of various N-transformation pathways occurring in the
individual treatment units (at WWTPs) and within the wastes. This is consistent with reports
of strong correlations between the design and operation conditions of wastewater treatment
processes, with the biodegradable and non-biodegradable fractions of dissolved organic N in
treated effluent (Czerwionka et al., 2008). Furthermore, during AD of sewage sludge (i.e. the
solids treatment train), some of the total N is converted to NH3 (i.e. the gaseous phase), and
further resulting in high NHs-N concentrations in RLs (in the aqueous phase) (Hobson and
Wheatley, 1993). It also has been observed that as the SRT in AD increases, the concentration
of NHs increases while that of organic N decreases. Other factors such as temperature and pH
have also been seen to influence the concentration of reduced forms of N such as NHs in the
gaseous phase or NH4-N in the aqueous phase; with higher concentrations of gaseous NH3
seen at high pH ranges and higher concentrations NH4-N seen with decreasing pH (Cacho,
2005).

At WWTPs, significant loads of P arrive daily from diverse sources (e.g. livestock, industrial,
domestic wastes) (Rahman et al., 2011, 2014). Like N, P is also being mass transferred
through the different treatment processes in WWTPs via the solid (i.e. when precipitated in

sludge or when incorporated in PAOs) and liquid phases (e.g. as free PO4* ions). In addition,
51



following AD of sewage sludge, significant amounts of P are released from the solid phase to
the liquid phase. This causes high concentrations of P (especially orthophosphates) in RLs. If
these liquors are recycled to the secondary treatment units, scaling problems can ensue, and
deterioration in process stability, treatment performance, and poor effluent quality can result
(Caffaz et al., 2008; Malamis et al., 2014).

The Bran Sands WWTP (operated by NWL) has been experiencing a continuous build-up of
N and P in its treatment processes due to the recycling of nutrient-rich RLs from its Advanced
Anaerobic Digestion (AAD) process to its activated sludge units due to a lack of N and P
removal/recovery measures. This has led to scaling problems, fluctuations in process stability,
and increased operational costs (i.e. increased maintenance, chemical and energy costs). In
order to tackle these issues, it was important to establish a mass balance for N and P around
the site, in order to identify critical points for possible intervention and to characterise the
problem. Therefore, this chapter presents mass balances of P and N around the Bran Sands
WWTP with emphasis on the AAD processes and RLs. It also assesses the possible impact
that reducing incoming N and P loads has hamight have on the transfer and exchange of
nutrients throughout the treatment process, based on a comparison mass balance completed in
2011 around when the AAD was first commissioned. This mass balance was then used to
guide the choice and experimental designs of possible remediation actions, which were tested

experimentally by work reported in Chapters Four and Five.

3.2 Description of the main treatment units at Bran Sands

3.2.1 The Liquid Treatment Train or Effluent Treatment Works (ETW)

Bran Sands WWTP is located in the Teesport industrial area in Northeast England. It was
constructed on a former landfill site with its pipelines located over-ground due to an array of
underground issues related to the closed landfill. The WWTP has a design capacity of 1.2
million p.e. and a wet weather flow of 171,000m®/d. Treated effluent from the WWTP is
discharged via a combined sewer outlet to the Dabholm Gut, a tributary of the River Tees
Estuary. The Environment Agency’s consent to discharge (Consent Number 254/1920) for the
site stipulates that treated effluent shall contain: <250 mg/L of suspended solids, <250 mg/L
BOD, 5 < pH <9, and <40 mg/L NH4-N. The facility receives wastes from a very complex
sewage collection network, including both municipal and industrial wastewaters a volumetric
ratio of ~1:2 at the time of writing. Based on COD equivalence, the municipal wastewater

contributes ~500,000 p.e., whereas the industrial wastewaters account for ~1,100,000 p.e. The

52



municipal wastewaters come from Portrack, Eton and Middlesbrough. The sources of known

industrial wastewaters are summarised in Table 3.1:

Table 3.1: Sources of industrial wastewater treated at Bran Sands WWTP.

Type of industry

Name of Industry

Steel processing

Oil refining

Pure terephtalic acid (PTA) for polyethylene

South Bank coke Ovens
Conoco Phillips
Lottie

terephthalate (PET) the production of bottles

Differentiated chemicals production

Food processing

Landfill

Huntsmann
Unknown

Unknown

Due to the complex nature of waste inputs to Bran Sands, the liquid treatment train is divided

into three sub trains as presented on Figure 3.1. These trains largely flow in parallel due to

possible toxicity issues from the industrial sources, although the sludge from the trains are

jointly treated in the same AAD units.

TRAIN A

TRAIN B

TRAIN C

Lottie Anaerobic
effluent treatment
" Activated Treated
South Bank N _ offluent
Coke Ovens > sludge unit
| sludge
_ | sludge AAD
Other industrial Activated Treated
effluents ™ sludge unit effluent
sludge
ici . Primary Activated
Municipal Screening | Activate
wastewater treatment " sludge unit
\ 4
uv Treated
disinfection effluent

Figure 3.1: The liquid treatment train or ETW at Bran Sands WWTP

53



As seen on Figure 3.1, Trains A and B are dedicated to the treatment of the industrial
wastewaters while Train C receives and treats municipal wastewaters that arrive at the
WWTP. Based on special arrangements between NWL and Lottie, PTA effluents that arrive at
Bran Sands are treated by anaerobic treatment units prior to treatment by the conventional
activated sludge treatment units. Municipal wastewater with its relatively high suspended
solids content first undergoes primary treatment before secondary treatment, and subsequently
undergoes tertiary treatment in the UV disinfection chamber. It is worth noting that the ETW
at Bran Sands WWTP primarily aims to remove C and N; i.e. P-removal is not designed into

any of the treatment processes.

3.2.2 The Biosolids Treatment Train

Bran Sands WWTP also acts as a regional sludge treatment centre (RSTC) treating both
indigenous sludge (produced on-site) and imported sludge from neighbouring WWTPs in
approximately volumetric ratio of 1:1. The processes involved in the treatment of sludge on

site are shown in Figure 3.2 and detailed as follows:

e Conditioning of the different incoming sludge: Both indigenous and imported
sludge cakes (~25% wi/w dry solids) are first mixed, diluted to 17% w/w dry solids
and then to 16% w/w dry solids as required by the CAMBI process. Part of the
conditioning process involves dewatering by centrifugation, which produces ‘Return
Liquor 1’ (see Figure 3.2). These liquors are returned to the primary treatment units of
the ETW.

e Thermal hydrolysis through the CAMBI process: This process also known as the
Thermal Hydrolysis Plant (THP) constitutes two banks of four reactors with an
associated pulper, flash tank and foul gas skid. During hydrolysis, the conditioned
sludge is held at 165°C and 60 bars for 30mins, resulting in ~14.3% w/w dry solids,
after which the sludge is further diluted with treated water to 10% w/w dry solids. The
hydrolysed sludge is then transported to three parallel AAD units on-site via air-
cooled heat exchangers that reduce the temperature to just below 40°C, as required by
the digesters.

¢ Anaerobic Digestion (mesophilic): This is achieved in three parallel concrete
digesters, each with a capacity of 6700m3. Each digester operates at up to 5.5 kg
VS/m®/d (with an SRT of 25days). Mixing in the digesters is provided by recirculation

(by pump). The biogas produced is transferred to membrane gasholders at a design

54



rate of 44,000Nm3/d. The digestate is then pumped into storage tanks on-site, which
have been retrofitted with air mixing systems to reduce odour issues.

e Dewatering of the digestate by centrifuge: The stored digested sludge is pumped to
the designated centrifuge on-site to be dewatered to ~35% wi/w dry solids. This is then
transferred to the cake store where it is held for up to 7 days to optimise the potential
for the further release of liquid from the cake. The liquors/centrate from the
dewatering process is recycled directly to Train A in the ETW for further treatment,
whereas the dewatered sludge is available for sale/spreading to land.

e Combined Heat and Power (CHP) Plant: The biogas produced during the AD
process is utilised in both the CHP plant and boiler plant. The CHP plant constitutes
four Jenbacher gas engines with waste heat recovery modules, and capable of
generating up to 4.7MWe of power. This recovered waste heat is used on-site and
offsets approximately 40% of the annual energy required for the CAMBI sludge pre-

treatment process.

Locating the liquid treatment train adjacent to the sludge treatment train has many benefits
such as; the opportunity to re-use a large number of existing assets on-site, and the potential
to utilise the power generated by the sludge treatment process to offset the power demand of
the liquid treatment train. However, the production of nutrient-RLs by the sludge treatment
train and their recirculation to the liquid treatment train has had repercussions including;
fouling of pipes and pumps, and the occasional reduction in the performance of some of the

treatment processes.
3.3 Sampling and Analysis

3.3.1 Sampling

To develop the mass balances, a sampling campaign was performed over ten months (from 71"
February to 51" December 2013). Over 200 samples were collected from eight different points
around the sludge treatment line and three other sampling points; i.e. combined industrial
effluent (CIE), settled activated sludge (RAS) and final effluent from Train A (Figure 3.2).
Specifically, grab samples of settled activated sludge (SAS), final effluent (FE), strained raw
sludge (SRS), Return Liquor 1 (RL1), Dewatered Raw sludge (DRS), Feed sludge to the THP
(FST), Digester feed sludge (DFS), digested sludge (DS), Return Liquor 2 (RL2), and sludge
cake (SC) were collected fortnightly on Thursdays (at 1pm). The sampling time was chosen
for consistency and convenience as it was easier and more likely to get assistance from site

operators immediately after their lunch. Samples collected were mainly fixed spot samples

55



despite the overall preference for composite samples as being a ‘true’ representation of
variations in composition during the course of a day. Grab samples were used due to limited
availability of autosamples to install on all sampling locations to get composite samples.
However, statistical tests (i.e. t-test) were performed on NH4-N data between collected fixed
spot RLs samples and composite samples collected from the technical team at Bran Sands

WWTP to if they were statistically similar.

Sampling most centred on the sludge treatment lines due to observations of scaling problems
in this section of the WWTP, especially downstream of the AD units. In addition, a simple
mass balance for Total Kjeldahl Nitrogen (TKN), NHz-N, PO4-P, and Mg?* around the sludge
treatment line at Bran Sands WWTP established in 2011 by an earlier study, highlighted this
section of the plant as being most likely to show high available N, P, and Mg loads (See
Figures 3.4, 3.7, and 3.10). Volumetric flow data were collected by the supervisory control
and data acquisition (SCADA) system installed at Bran Sands WWTP. Flow is measured on
site with the help of flow meters.

Sterile wide-mouth 1 L polypropylene bottles were used to collect the sludge samples, while
250 mL polyethylene teraphtahlate (PET) bottles were used to collect the liquid samples.

56



ETW Strained
primary sludge Strained sludge sludge
break tank
1 Cake blending
dilution pumps
ETW Raw
TAS sludge cake
or Raw water
Raw sludge Imported 9% DS cake
storage tanks Centrifuge sludge cake 17% DS cake |.— -
Sludge mixing|
tank [ lazamaes s v
Strain
PTeSSeS  Strained sludge
storage tanks silos
L'g Cake reception Cake buffer | Cake blending Cambi buffer Pulper feed
A L Conveyor units tanks pumps tanks pumps
Imported
liquid sludge A
Tanker Raw cake o, 15.9% DS cak
discharge tank Transfer pumps ’M—Hﬂ]ﬂmﬂmﬂl - caxe
Return Liquor 1 A= B LA
Raw
sludge cake
or
Imported Raw water
sludge cake
Recirculated digested sludge
6-7% DS
—
Adiabatic
Steam Potable water heat exchangers
:151.9_% DS cake @ Ej Ej l 10% DS Digested sludge